G GRAVE LY

To continue its progr am of qual ity and desi gn mo ovement, the

manufacturer reserves th ht to ch ang

or prices without notic ea dwtho utinc

ations, desi ign
ng ob! igation

ITEM NO.

=

QWU WM

PART NO.

10161A1
12554P1
180121
13457P1
20540P1
138542
120377
120384
180175
10405P1

REAR HITCH

ILLUSTRATED
PARTS LIST

Model Number
Effective Date
Form Number

DESCRIPTION

Hitch, Rear

Brace, Rear Hitch

Bolt, Hex 3/8-16 x 7/8
Handle, Adjusting

Stand, Weldment

Washer, Lock 3/8 Int Tooth
Nut, Hex 3/8-16

Washer, Lock 1/2 Sp

Bolt, Hex 1/2-13 x 1-1/4
Pin, Hair Cotter

1560501

2019351



